
 

 

 

 

 

Juni Khyat                                                                                                         ISSN: 2278-4632 

(UGC Care Group I Listed Journal)                                         Vol-13, Issue-10, October 2023 

Page | 123                                                                                              Copyright @ 2023 Author  

CORRELATE THE RELATIONSHIP BETWEEN PRE-FILTER CHLORINE     

ADDITION AND ENHANCED DISINFECTION 

 

Dr B Venkateswar Rao 

Assistant Professor, Department of Civil Engineering, Gndhi Academy of Technical Education, Kodad 

 

Abstract : Change from direct filtration to biofiltration in a full-scale drinking water treatment plant was evaluated 
[...]
and smell worries in water treatment with chlorine tablets. 



 

 

 

 

 

Juni Khyat                                                                                                         ISSN: 2278-4632 

(UGC Care Group I Listed Journal)                                         Vol-13, Issue-10, October 2023 

Page | 126                                                                                              Copyright @ 2023 Author  

 

Prechlorination is a typical practice that many drinking water utilities use to give sanitization, forestall biofilm 

development in flocculation tanks and channels, upgrade molecule evacuation, increment channel run time (FRT), give 

taste and smell control, as well as give or aid iron and manganese oxidation. In any case, chlorination before significant 

treatment forms, for example, coagulation/flocculation or filtration, can bring about expanded creation of cleansing 

results (DBPs). DBP arrangement has been connected with broken down natural carbon (DOC), pH, gum-based paint 

ture, and pre- and postfilter chlorination (McBean et al. 2010). Be that as it may, now and again, a move from 

accentuating prechlorination to post chlorination has been appeared to have the most effect on DBP arrangement because 

of the decrease in all-out natural carbon (TOC) and forerunners in upstream treatment forms (McBean et al. 2010). 

 

 
 

A few utilities have effectively diminished trihalomethane (THM) development by changing the prechlorination point to 

follow as opposed to go before significant explanation steps (Blanck 1979, Damages and Looyenga 1977). The 

fundamental organic treatment forms for drinking water incorporate moderate sand filtration, riverbank filtration, fast 

biofiltration (2–10 m/h) in direct filtration mode or following sedimentation, ozone-upgraded biofiltration, granular 

actuated carbon biofiltration, and natural perchlorate/nitrate forms (Evans et al. 2010). Keeping up a sanitization leftover 

in drinking water channels is one of the fundamental qualifications among biofiltration and customary filtration (Evans et 

al. 2010). In this manner, evacuation of prechlorination at an immediate filtration drinking water treatment plant can be 

viewed as the execution of an uninvolved and unoptimized fast biofiltration process, accepting the least supplement and 

substrate prerequisites for natural development are met. Be that as it may, actualizing biofiltration ought to be finished 

with alert because, now and again, biofiltration has been appeared to bring about higher gushing molecule checks and 

diminished FRTs com-pared with chlorinated channels (Goldgrabe et al. 1993). Different concerns while actualizing 

biofiltration incorporate potential operational issues, for example, microscopic organisms and pathogen achievement 

(Evans et al. 2010). The hypothetical advantage of changing over regular channels to biofilters to decrease DBP 

arrangement can be twofold because pre-chlorination can build DBP development (e.g., McBean et al. 2010), and 

biodegradation can evacuate DBP forerunners (e.g., Speitel et al. 1993). Moreover, biofiltration has been applied to 

drinking water treatment to control huge numbers of a similar contaminants as prechlorination, including taste and smell 

causing mixes, for example, geosmin and 2-methylisoborneol. This examination inspected the expulsion of 

prechlorination and the ensuing movement too quick biofiltration in the immediate filtration mode at an immediate 

filtration drinking water treatment plant in Nova Scotia, Canada. The objective of this examination was to decide if 

executing biofiltration could lessen DBP arrangement and improve water quality (e.g., natural carbon expulsion) without 

contrarily influencing channel activity (e.g., gushing turbidity, head misfortune, unit channel run volume [UFRV], FRT). 

This full- scale examination was done for four years (contingent upon the exhibition parameter) to think about 

temperature and regular water quality variances. 

 

FIGURE 1 Raw water temperature profiles for the study duration 

25.0 

20.0 

15.0 

10.0 

5.0 

0.0 

 
Jan. 1, 

Dec. 31, Jan. 1, Jan. 1, 
2012 2012 2014 2015 

Date 



 

 

 

 

 

Juni Khyat                                                                                                         ISSN: 2278-4632 

(UGC Care Group I Listed Journal)                                         Vol-13, Issue-10, October 2023 

Page | 127                                                                                              Copyright @ 2023 Author  

Technical and Social Challenges 

 

A critical test noted by sources was that chlorine taste and scent can be horrendous to clients. Witnesses noticed this was 

especially of concern when water is profoundly debased before chlorination, and sterilization side-effects and remaining 

FCR make a taste and smell that cause dismissal. Related knowledge and positive and negative relationship with chlorine 

seemed to affect the degree of chlorination at which respondents would abstain from drinking water. Chlorine tastes and 

scents were oftentimes frightful at even moderately low levels to populaces without involvement in chlorinated water. 

Witnesses portrayed hearing negative bogus bits of gossip about chlorine (e.g., that chlorine caused fruitlessness) that 

made clients less inclined to drink chlorinated water. Less regularly, sources portrayed that clients with a positive 

relationship with chlorine's medical advantages may even incline toward the water in which they can identify chlorine. 

One taste and scent witness portrayed clients in Haiti as deliberately overdosing water with chlorine because the taste 

and smell was consoling that water was protected to drink. All witnesses showed that neglecting to address chlorine taste 

and scent concerns can be risky, because protected, chlorinated water might be dismissed, and clients may look for 

elective water from hazardous sources. One taste and smell source depicted a circumstance in South Sudan where client 

dismissal of chlorinated water and resulting utilization of animal’s lake water was connected to a Hepatitis E flare- up. 

Another reviewed that clients uprooted in the wake of flooding in Pakistan in 2010 would toss out chlorinated water, 

which they suspected was connected to a resulting cholera episode. One witness noticed that their association attempted 

to react to dismissal, when it happened, by decreasing chlorine levels and that if this is managed without affirming that 

water remains adequately chlorinated, this responsive methodology can affect water wellbeing. A second test source 

noted was guaranteeing right and steady use. 

 

Sources clarified that since treatment with chlorine tablets doesn't noticeably change the water, a lot of 

acknowledgment and use is subject to trust in implementers. General sources noticed that implementers should drink 

water rewarded in a similar strategy they are advancing and should enrol support from regarded network individuals, 

for example, strict, political, or social pioneers - to pick up trust and energize selection. Sources likewise announced 

'fear inspired notions' encompassing chlorine tablets, referring to models in which clients accepted tablets were 

contraceptives, caused barrenness or absence of sex drive, would make their youngsters be hindered or would hurt 

their kids and creatures. 

 

A few sources referred to cases in Islamic nations where clients trusted Christian associations were attempting to harm 

or 'stupid them down'. While a few misguided judgments can be settled by improved instruction and advancement, 

most implementers don't feel arranged to address these social hindrances. One proposal was that the contribution of 

sociologists and anthropologists in preparing may help in tending to these obstructions and improving chlorine tablet 

acknowledgment and use. 

 

3. MATERIALS AND METHODS 

 

Source water and plant description, the Kline water flexible plant is an immediate filtration drinking water treatment 

plant in Nalgonda. plant are bring about an occasional temperature verity from 1 to 23ºC with temperature maxima 

and minima happening in august and January, separately Ocean sonal lake temperature for the examination span are 

given in Figure 1, The water treatment plant draws water from malkapuram lake. which is portrayed as a low-pH, low 

turbidity, low alkalinity and low-regular natural issues (NOM) source water (Knowles et al. 2012, Vadasarukkai et al. 

2011). The outstandingly low pH (5.4-5.9) is an element of nearby geography, which gives a constrained buffering 

limit (Ginn et al, 2007). Run of the mill smelling salts, all-out manganese fixation for the examination firm were 

<0.050 mg/L (as nitrogen), 0.054-0.061 mg/L, separately (Halifax Water 2014.2013). 

 



 

 

 

 

 

Juni Khyat                                                                                                         ISSN: 2278-4632 

(UGC Care Group I Listed Journal)                                         Vol-13, Issue-10, October 2023 

Page | 128                                                                                              Copyright @ 2023 Author  

FIGURE 2 J.D. Kline Water 

Supply Plant schematic 

Ca(

O 

H)

2 

 
KMnO
4 

Zinc/orthopolyph
o 

sphate 

Cl 

ea 

rw 

ell 

an 

d 

re 

se 

rv 

oir 

FIGURE 1 Raw water temperature profiles for the study duration 

20.0 

15.0 

10.0 

5.0 

0.0     

Jan. 1, Dec. 31, Jan. 1, Jan. 1, 

2012 2012 2014 2015 

Date 

 

The water treatment plant has a structure limit of 227 ML/day however created a normal of 84 ± 4 ML/day over the 

channel execution study lengths (August 2012 and 2013, January 2013 and 2014). Surface water is brought into the 

first of three premix tanks where calcium hydroxide (lime) is included for pH alteration, and potassium permanganate is 

included for oxidation of iron and manganese. Water at that point goes to the subsequent premix tank, where extra blending 

happens, and afterward to the last premix tank, where carbon dioxide is utilized to conform to the coagulation pH of 

5.5–6, and aluminum sulfate is included for coagulation.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

In chilly climate (regularly late November to early June), cationic polymer is included (0.025–0.065 mg/L) as a 

flocculation helper. Fast blend tanks are 4.0 × 4.0 × 5.8 m every (L × W × D) with a commonplace retention time of 

1.1 min each. Water is then conveyed to four identical flocculation trains where three-phase tightened pressure-driven 

flocculation happens. Increasingly definite data on flocculator stream attributes is given somewhere else 

(Vadasarukkai et al. 2011). Flocculation tanks are 5.0 × 5.0 × 7.8 m every (L × W × D), with a run of the mill 



 

 

 

 

 

Juni Khyat                                                                                                         ISSN: 2278-4632 

(UGC Care Group I Listed Journal)                                         Vol-13, Issue-10, October 2023 

Page | 129                                                                                              Copyright @ 2023 Author  

maintenance time of 22 min each. Water at that point passes legitimately to eight double media anthracite-sand (60 cm 

anthracite, 30 cm sand) channels (17.1 × 8.5 × 3.7 m each [L × W × D]). After filtration, water from channels 1, 3, 5, 

and 7 enters the west Clearwell (4,545 m3), trailed by a repository (13,600 m3) and afterward the east Clearwell 

(4,545 m3). Water from channels 2, 4, 6, and 8 passes straightforwardly toward the east Clearwell. After the east 

Clearwell, water enters a detached blending chamber (356 m3). At the passage of the inactive blending chamber, 

chlorine gas is included for sanitization (1.0–1.2 mg/L), sodium hydroxide is included for pH change (pH 7.4), 

zinc/orthopolyphosphate is included for erosion control (0.5 mg/L as PO4), and hydrofluorosilicic corrosive is 

included for dental wellbeing. A schematic of this procedure is given in Figure 2. Conversion to biofiltration. Before 

change to biofiltration in April 2013, chlorine was included in the third premix tank to keep up a postfilter all out chlorine 

centralization of 0.05 mg/L. 

 

Operationally, this compared to a chlorine measurement between around 0.5 and 1.8 mg/L from January 2012 to 

April 2013. Transformation to biofiltration happened with a stage shrewd decrease in chlorine portion over a 16-h 

period starting, on Apr. 3, 2013. Since the JDKWSP utilizes water from the reasonable well (complete chlorine 

fixation target = 0.05 mg/L) for discharging, evacuating prechlorination likewise brought about the expulsion of 

chlorinated discharge. Authentic chlorine measurements between January 2012 and May 2013 and coming about 

postfilter complete chlorine fixations are given in Figure 

3. Authentic completed water chlorine portions are in Fig.4. 

 

Filter operation and performance parameters. 

 

Chlorine can be prepared on a laboratory scale by re-action of MnO2 with HCl: MnO2 + 2Cl{ + 4H3O+→ 

Cl2 + Mn+2 + 6H2O 

The chlorine produced can be bubbled into the water, which is a standard method used to prepare chlorine water (Cl2 

in water) for laboratory use. In water, chlorine reacts as 

 

Cl2 + H2OHCl + HOCl (2) 

 

in any case, since the harmony favors Cl2 + H2O, very little HCl, and HOCl are framed. A similar harmony blend 

could be got by blending equivalent mole measures of HCl and HOCl in water. HOCl isn't promptly accessible, yet its 

sodium salt (while not steady in the unadulterated structure) is accessible in the form of watery arrangements of 

sodium hypochlorite. MixingHCl arrangements with sodium hypochlorite arrangements give the familiar greenish 

shade of chlorine in water. The response of HCl and sodium hypochlorite can be composed as 

 



 

 

 

 

 

Juni Khyat                                                                                                         ISSN: 2278-4632 

(UGC Care Group I Listed Journal)                                         Vol-13, Issue-10, October 2023 

Page | 130                                                                                              Copyright @ 2023 Author  

NaOCl + 2HCl → Cl2 + H2O + NaCl (3) 

 

or written in ionic form 

 

OCl{ + Cl{ + 2H3O+→ Cl2 + 3H2O (4) 

 

In aqueous solution, OCl{ hydrolyses as 

 

OCl{ + H2OHOCl + OH (5) 

 

 
 

 

Figurings dependent on the hydrolysis consistent for eq 5 (obtained from KW for water and Ka for HOCl) 

demonstrate that the arrangement has a hypothetical pH close to 11. One HCl in eq 3will respond with the hydroxide 

particles in arrangement, driving the equilibrium in eq 5 to one side. The other HCl pushes the equilibrium in eq 2 to 

one side, framing chlorine water. 

The overall impact is that one of the HCl particles (in eq 3) con-verts the NaOCl (present ionically as OCl {and Na+) 

toHOCl and NaCl; the HOCl and the other HCl then responds as in eq 2. Blending hypochlorite and HCl so that there 

are 2 moles of HCl for every mole of NaOCl will yield an answer of chlorine water that contains one mole of NaCl 

for each mole of hypochlorite utilized. If the nearness of the NaCl does not interfere in the utilization of the chlorine 

water, at that point this method is a more straightforward approach to get ready chlorine water than utilizing eqs 1 

and 2 above. One can utilize sodium hypochlorite arrangements obtained from a concoction flexibly organization, 

however, in numerous cases, household blanch will work similarly as well. 

 

The proportion of volumes utilized will shift contingent upon the concentration of the HCl and the hypochlorite 

arrangements, but assuming that family fade is 5% NaOCl and concentrated HCl is 12 M, one includes around 180 mL 